
GEN-MANUAL TAB:  DTE3

DTE325-1

KEY 
NO. PAR T NUMBER DESCRIPTION
1 -------------      ENGINE(model#OHH60-71129C)
3 GS-0653-1       ASSY ENDCOVER             
4 GS-0117         LUG GROUND       
5 D23229          ASSY FRAME DOLLY 
7 SSN-60-ZN       WASHER STEEL TYPE A-W 
8 D21349          BOLT .313-18x2.5 UNC CARRiage
9 D21162          KNOB T .312-18 FEMALE 
12 D23233          WHEEL 14.00 .50 BORE 2.43   
15 SSF-8150        NUT .312-18 UNC 
17 W137            NUT .50 PAL               
18 SSF-605        SCREW .313-18x1.25 HEX CA 
19 SSF-553-1       SCREW #10-24x.563 THD ROL 
20 D21197          PLUG TUBE 1.25 OD 18 GA 
24 SST-108         BUMPER RUBBER 60 DUROMETE 
25 91895680        SCREW .250-20X.750 HHW
26 GS-0814         GUARD MUFFLER 6.0HP TEC 
27 GS-0815        SPACER MUFLER 6.0HP TEC 
28 SSF-927         SCREW .250-20X1.125 HHW 
29 SSF-575         NUT .250-20 
30 D22311          SCREW .313-18X.875 UNC
31 GS-0118         STRAP GROUND            
32 SS-12-CD        SCREW .313-18X.750 
33 GS-0033         ISOLATOR VIBRATION 1.5
34 SSN-1619-ZN     WASHER LOCK 
35 D23253          SPACER WHEEL DOLLY            

Torque 60-70 in-lb s

Torque 96-120 in-lbs
Torque 96-120 in-lbs

Torque 45-55 in-lbs

8

9

12

18
19

27

28

30

REMOVE EXISTING SCREW AND DISCARD 

17

35

4

Torque Hand Tight

2

3

5

6

25

29

3132

3334

1

20
26

24

15

Torque 10-20 in-lbs

Torque 120-144 in-lbs

Torque 60-70 in-lbs

Allparts Equipment Inc   1-877-475-5660                www.allpartsinc.com                       June, 2011



Rev.  August 2001
GEN-MANUAL TAB:  DTE4

KEY 
NO. DESCRIPTION PART NUMBER
17 DRIVE END ADAPTER GS-0558
18 LOCK WASHER SS-1503-CD
19 CAP SCREW 5/16-24x1 SSF-616-ZN
20 ROTOR ASSEMBLY Z-D20261
21 STATOR THRU BOLT GS-0415
22 STATOR ASSEMBLY Z-D20264
23 WASHER 11/16 OD x 11/32 SS-6506-CD
24 NUT 5/16-24 SSF-576
25 ROTOR THRU BOLT GS-0661
26 BEARING SUPPORT Z-GS-0861
27 HEX NUT 1/4-20 SSF-575
28 CAPACITOR GS-0873
29 CAPACITOR BRACKET GS-0595
30 SCREW 10-24X9/16 SSF-553-1
31 120V DUPL. RECEPTACLE (20A) GS-0019
32A CIRCUIT BREAKER(25A) GS-0645
32 CIRCUIT BREAKER(20A) GS-0025
33 O-RING GS-0862

17

18
19 21

25

26 27

28

29

30

31

32

ORIENT  WITH  VENTS  DOWNWARD  AS  SHOWN

SHOWN FOR 
REFERENCE ONLY

TORQUE 120-144 IN-LBS

SCALE 1:1
CAPACITOR WIRING

INSERT INTO O-RING
GROOVE, PART OF 26

TORQUE 60-70 IN-LBS

TORQUE 30-40 IN-LBS

TORQUE UNTIL THREADS RUN OUT

TORQUE
204-264 IN-LBS

20 22

24

33

23

32A

Not Shown
D21678 Operators Manual
D23550 Parts Manual
GS-0660 Engine Manual

DTE325-1 (cont’d)


